
 

 

การศึกษาการเปรียบเทียบการใช้นาโนฟิวเตรชันและรีเวอร์สออสโมซิสส้าหรับบ้าบัดน ้าโบล์วดาวน์ใน
โรงไฟฟ้า 

 

นายบารเมธ พ่ึงแสง 

วิทยานิพนธ์นี เป็นส่วนหนึ่งของการศึกษาตามหลักสูตรปริญญาวิศวกรรมศาสตรมหาบัณฑิต 
สาขาวิชาวิศวกรรมเคมี ภาควิชาวิศวกรรมเคมี 

คณะวิศวกรรมศาสตร์ จุฬาลงกรณ์มหาวิทยาลัย 
ปีการศึกษา 2559 

ลิขสิทธิ์ของจุฬาลงกรณ์มหาวิทยาลัย 

 



 

 

 

COMPARISON OF NANOFILTRATION AND REVERSE OSMOSIS MEMBRANE WATER TREAT
MENT SYSTEMS FOR COOLING TOWER BLOWDOWN IN A CO-

GENERATION POWER PLANT 

 

Mr. Baramate Pungsang 

A Thesis Submitted in Partial Fulfillment of the Requirements 
for the Degree of Master of Engineering Program in Chemical Engineering 

Department of Chemical Engineering 
[...]

 

 

3.4 Membrane Filtration Pretreatment  

For comparison the effectiveness of chemical and physical pretreatment 

processes by chemical coagulation/flocculation and multimedia filter, the ultra-

filtration (UF) were selected to be tested. The discharged water from cooling tower 

was collected in the 500 Liter tank as sample water and directly fed to the 

pretreatment membrane after the pre-filter process with 5 micron of cartridge filter 

(Polypropylene, PP filter). The dead end UF system especially designed for research 



 
 

 

56 

purpose was used. UF-1812-PS-50K, hollow fiber configurations were purchased from 

VIFIL Company. Membranes specifications are given in the Table 3.4.  

 

Table 3.4 Characteristics of MF and UF membrane 

Parameters Cartridge filter  UF 

Company name Aquatek (USA) VIFIL (USA) 

Model - UF1812-PS 50K 

Membrane polymer Polypropylene Polysulfone 

Configuration Tubular Hollow fiber 

Pore size 5 micron 0.03 micron 

Active area - 2.22 m2 

pH range 0-14 0-14 

Maximum applied pressure 3 bar 3 bar 

Size 2’’ diameter x 10’’ length 

 

 

Filtration experiments were carried out at room temperature. The feed 

pressure was fixed at 2 barg, the flow rate of treated water was measured in order to 

calculate the flux as well as the turbidity. The samples were collected every 10 

minutes for 1 hour or until the steady state flow was reached and the quality of 

treated water was characterized.  

 



 
 

 

57 

3.5 Membrane Treatment Process 

The feed water for the membrane unit was synthesized by keeping its quality 

and components to be the same as those received from the selected pretreatment 

process.  Table 3.5 provides the chemical lists used for the synthetic blowdown 

water.  

 

Table 3.5 Chemical compositions of the synthetic cooling tower blowdown water 

No. Chemical name MW Supplier Simulate salts ion Ion 

1 CaCl*18H20 160 Sigma Aldrich Calcium ion 2+ 

2 MgCl*18H20 180 Sigma Aldrich Magnesium ion 2+ 

3 NaHCO 160 Sigma Aldrich Bicarbonate ion 1- 
 

 

A cross flow lab-scale desalination system especially designed for research 

purpose was used. AMI NF-1812-36 membrane (spiral wound configuration) and 

Filmtec TW-1812-50 RO membrane (spiral wound configuration) were purchased from 

Applied Membrane Company and Dow-Filmtec Company, respectively. Both 

membrane specifications were given in the Table 3.6.  

 

  



 
 

 

58 

Table 3.6 Characteristics of NF and RO membrane  

Parameters NF (57) RO (58) 

Membrane company name AMI DOW-Filmtec 

Model NF-1812-36 TW-1812-50 
Membrane polymer polyamide TFC polyamide TFC 

Configuration Spiral wound Spiral wound 

Salt rejection (NaCl) 50% 96-98% 
Active area 0.32 m2 0.32 m2 

Maximum applied pressure 20 bar 10 bar 
Feed water pH range 4-11 2-11 

Maximum feed water turbidity 1 NTU 1 NTU 

Maximum feed water SDI15 5 5 
Maximum feed water chlorine  0.1 ppm 0.1 ppm 

Size 1.8’’ diameter x 12’’ length 

 

 

The filtration was tested in total recycle mode. The total volume of the 

system was 8 Liters and both permeate and concentrate line were returned to the 

feed tank in order to keep a constant concentration. A high pressure pump was used 

to circulate the feed solution through the membrane module and a valve was 

installed at the concentrate outlet to adjust the pressure and the volumetric flow 

rate. A schematic representation of the equipment was illustrated in Figure 3.5  

 



 
 

 

59 

 

Figure 3.5 Schematic representation of the NF/RO setup 
 

 

Filtration experiments were carried out at different pressure and temperature 

of 25°C. The feed pressure was varied at different values, the flow rate of permeate 

and concentrate were measured in order to calculate the flux and hydraulic 

permeability as well as the salt concentration. The samples were collected from 

permeate line every 10 minutes for 1 hour or until the steady state flow was 

reached.  

  



 
 

 

60 

3.6 Calculating parameters 

3.6.1 Flux ( wJ )  

The permeate flux was determined by measuring the volume of the 

permeate in a given time interval by the relation in Equation 3.1 

A
PQ

   =   wJ      Equation 3.1 

 

Where   wJ  : Permeate flux (m3/m2.h) 

PQ   : Permeate flow rate (m3/h)  

A  : Effective membrane area (m2)  

 

3.6.2 Rejection (R) 

The salt rejection describes the quantity of salt removed from the feed water 

stream by the semi-permeable membrane as shown Equation 3.2.  

100%  ) 
fC

pC  - fC
(   =   R     Equation 3.2 

 

Where   R : Rejection rate (%) 

PC   : Concentration of permeate water (mg/L) 

fC  : Concentration of feed water (mg/L) 

 



 
 

 

61 

3.6.3 Recovery  

Recovery calculates percent of the membrane feed water which is converted 

into permeate as shown in Equation 3.3. 

    
fQ
pQ

   =Y       Equation 3.3 

 

Where   Y : recovery  

fQ   : Feed flow rate (m3/h) 

 

3.6.4 Concentration Factor  

 The concentration factor is related to RO/NF systems recovery, when salt 

solubility limits are a concern, the concentration factor must be considered in the 

brine stream by Equation 3.4. 

   )  Y -  (1
1

   =   CF     Equation 3.4 

 

3.6.5 Osmotic pressure 

Osmotic pressure is the pressure required to prevent the flow of water across 

a semi-permeable membrane separating two solutions having different ionic 

strengths using the equation 2.1. A useful “rule of thumb” is for every 100 mg/L of 



 
 

 

62 

TDS difference between feed and permeate, 1 psi (0.069 bar) of osmotic pressure 

exists (59). 

 

3.6.6 Trans Membrane Pressure (TMP)  

The TMP is defined as the pressure gradient of the membrane, or the average 

feed pressure minus the permeate pressure by the relation in Equation 2.6. The feed 

pressure is often measured at the initial point of a membrane module and equals 

around 4 to 20 times of osmotic pressure (60). 

 

3.6.7 Membrane permeability  )wA(  

The membrane permeability with the pure water and electrolyte solution can 

be obtained from the slope of the plot of wJ versus the TMP using the Equation 2.5. 

 

3.7 Analytical Methods 

The analytical methods given in Table 3.7 were used to determine the 

properties of raw water and effluent of each process.  

  



 
 

 

63 

Table 3.7 Analytical method for water analysis 

No Parameters Units Methods 
APHA 2012 

Reference Method 
(61) 

1 pH - pH meter 2110 

2 Conductivity µS/cm 
Conductivity 

meter 
2510 (B) 

3 TDS mg/L 
Conductivity 

meter 
2510 (A) 

4 TSS mg/L 
Dry at  

103 – 105 0C 
2540 (D) 

5 Turbidity NTU Nephelometric  2130 (B) 

6 SDI - Membrane filter 4189 (D) 

6 COD mg/L  Colorimetric 5220 (D) 

7 BOD mg/L Colorimetric 2510 (A) 

8 Alkalinity mg/L CaCO3 Titration 2320 (B) 

9 Hardness mg/L CaCO3 EDTA Titration 2340 (C) 

10 Calcium mg/L CaCO3 EDTA Titration 3500-Ca (B) 

11 Chloride mg/L Cl- Argentometric 4500 Cl- (B) 

12 Silica mg/L SiO2 Molybdosilicate 4500 SiO2 (B) 

13 Sulfate mg/L SO4
2- Turbidimetric 4500 SO4

2- (B) 

14 Free Chlorine mg/L Cl2 Photometer 4500 Cl (G) 

 
 
 
  



 
 

 

64 

3.8 Unit design and Feasibility Study 

The design of treatment system was done by using the result from selected 

pretreatment data and membrane treatment data from lab scale experiment. For 

case study of this power plant, the initial capacity of the treatment unit was 1,500 

m3/d using safety factor of 1.3 to avoid the high investment cost and operation and 

maintenance cost (O&M costs) as for future plant expansion the treatment unit was 

thus designed at 2,000 m3/day flow capacity. 

Capital and O&M costs of water treatment plants are essential for planning 

and design of the treatment facilities. These costs were used to evaluate the 

financial and economic benefits of the project. The accuracy of the estimate 

depends upon how well the variables and uncertainties within the scope of the 

project are defined and understood (62). Various components of the capital and 

O&M costs are shown in Figure 3.6.  

 

 

 

 



 
 

 

65 

 

Figure 3.6 Components of capital, and operation and maintenance costs (62) 
 
 
 

In this case study, the capital costs of rapid mixing, slow mixing, clarifier (for 

sedimentation), and multimedia filter depend on unit size and were calculated by an 

Qasim’s equation model (63) and USEPA’s cost curve (64, 65). Membrane 

pretreatment and membrane desalination system were designed using the flux and 

permeability values from the experiment. The cost of this system depends on unit 

size, calculated by an estimating model, Suratt’s equation model (66) and WATER’s 

program (67). The cost information of whole system was estimated and updated to 

actual year cost by ENR's construction and building cost index (68). However, 

electricity cost and labor cost were evaluated from the domestic price in year 2016. 

All cost information in US currency was converted to Thai Baht currency with average 

exchange rate, one USD equal to around 35 Thai Baht (October 2016) (69). 



 
 

 

CHAPTER 4  
RESULTS & DISCUSSIONS 

 

 

 In this chapter, the results which reflect to the objectives listed in Chapter I 

were divided into three main parts, the experimental study of pretreatment and 

membrane desalination of blowdown water, the decision making for selection the 

suitable pretreatment systems, and the design of blowdown treatment unit and its 

feasibility study. 

 

Part I Experimental study of pretreatment and membrane desalination of blowdown 

water  

4.1 Quality of discharged cooling tower water  

Table 4.1 shows the annually averaged values of some important parameters 

in cooling tower blowdown water, which discharged from a co-generation power 

plant. However, based on the guidelines for feed water quality for membrane 

process like NF and RO in Table 3.7, this discharged water needs to be pretreated to 

reduce some parameters.  Turbidity is an important parameter to indicate the 

suspended solid and colloidal particles that can cause fouling in membrane. The 

turbidity of the feed water for membrane has to be less than 1.0 NTU (23, 70). In 

addition, SDI index is the best method to tell the feed water quality of membrane 



 
 

 

67 

unit (6, 53) and it should be less than 5 (6, 23, 70, 71). Furthermore, the presence 

of chlorine could damage membrane and must be kept at less than 0.1 ppm (72). 

Furthermore, COD, hardness and silica representted the organic and inorganic 

foulants for membrane (21, 23).  

From Table 4.1 it was clearly seen that the turbidity and SDI of the discharged 

water were over the limited values and must be removed before being fed to the 

membrane unit. 

  



 
 

 

68 

Table 4.1 Discharge water quality from cooling tower  

No Parameter Unit 
Value 
range 

Annual 
value 

NF and RO 
feed water 

Control 

Overall characteristics  

1 pH - 8.7 – 8.9 8.8 2-11 

2 Conductivity µS/cm 1,148-1,814 1,459 - 

3 TDS mg/L 688-1,130 969 - 

4 TSS mg/L 5-12 9 - 

5 Oil and Greece  mg/L < 1 <1 - 

6 BOD5 mg/L 2.0-3.4 2.6 - 

7 COD mg/L 19-47 35 - 

8 Turbidity NTU 1.8-5.4 3.5 <1 

9 SDI - 16-19 18 <5 

Salt ions  

10 Total Alkalinity mg/L CaCO3 260-430 380 - 

11 Calcium mg/L CaCO3 250-395 325 - 

12 Magnesium mg/L CaCO3 115-180 145 - 

13 Sulphate mg/L SO4 95-175 135 - 

14 Chloride mg/L Cl 115-340 205 - 

15 Silica mg/L SiO2 10-80 50 - 

16 Total Iron mg/L Fe 0.02-0.15 0.08 - 

17 Phosphate mg/L PO4 0.2-1.0 0.6 - 

18 Chlorine mg/L <0.1 <0.1 <0.1 

19 Heavy metals     

 - Manganese 
- Copper 

mg/L 
mg/L 

<0.03 
0.01 – 0.03 

<0.03 
0.02 

- 
- 

 
  



 
 

 

69 

4.2 Pretreatment of Feed Water  

4.2.1 Conventional pretreatment 

Coagulation and flocculation are the conventional pretreatment methods 

used to separate suspended and colloidal organic and inorganic particles from raw 

water. The effective application of coagulation and flocculation depends upon the 

characteristic of suspended particles such as charge, size, shape, and density (48). 

Most suspended solids in water normally have a negative charge that repels each 

other when they come close together. This makes it hard to clump together and 

settle out of the water, unless proper coagulation and flocculation is used.  

Coagulation and flocculation processes occur in sequential steps, allowing 

particle collision and growth of floc. This is then followed by sedimentation. In 

addition, for the efficient treatment the right dosages of coagulants and flocculants 

need to be determined.  

 

a) Effect of PACl dosage on turbidity removal 

The effect of coagulant dosage on the turbidity of pretreated water was 

illustrated in Figure 4.1 and 4.2. 

  



 
 

 

70 

 

Figure 4.1 Residual turbidity vs PACl dosage 
 

 

 

Figure 4.2 Percent turbidity removal vs PACl dosage 
  

0
1
2
3
4
5
6
7
8
9

10

0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170

PACl dosage (ppm) 

0

10

20

30

40

50

60

70

80

90

100

80 90 100 110 120 130 140 150 160 170 180

PACl dosage (ppm) 

Turbidity removal (%) 

Residual Turbidity (NTU) 



 
 

 

71 

The residue turbidity gradually increased with the PACl addition, but then 

started to fall at PACl dosage of 60 ppm and got to a steady value at around 0.5 NTU 

at 120 ppm PACl dosage. The increasing trend of turbidity when 10-60 ppm of the 

coagulant was added might be attributed to the increase in suspended particles from 

the chemical addition itself. In addition, the small coagulant addition was not 

efficient enough to destabilize the colloidal particles, more coagulant chemicals may 

need to be added. Once the charge is neutralized, the small particles are capable of 

sticking together and water surrounding the newly formed micro-flocs should be 

clear. The optimum dosage of PACl was defined as a value above which there is no 

significant increase in removal efficiency with further addition of the coagulant. The 

optimum dosage of PACL for discharge cooling water in this study was 120 ppm, but 

150 ppm of PACl was selected to be our operating dosage to ensure the effective 

removal of the suspended particles in the case of fluctuation of feed water quality. 

This dosage can reached the turbidity lower than 1.0 NTU which is the requirement 

of feed water for membrane processes. Approximately 0.4 NTU and 88% of turbidity 

removal could be achieved.  

 

b) Effect of Flocculant Chemical on Settling Time 

Two types of flocculant, CPAM and APAM, were added to the jar at slow 

stirring step and their effects were compared. The settling behavior of coagulant aids 

was investigated at dosage of 1.00 ppm and selected PACl dosage at 150 ppm. Figure 



 
 

 

72 

4.3 shows the residual turbidity at various settling time of sample water from 

coagulation-flocculation process with and without flocculant. It can be clearly 

observed that the addition of a small amount of the flocculant could significantly 

reduce the settling time of coagulation-flocculation process, which could reduce the 

sedimentation time for settling step.  

 

 

Figure 4.3 Residual turbidity at settling time of each pretreatment 
 

 

Both polymers were added to help the flocs to bridge and bind together and 

also to strengthen their interaction, forming bigger flocs with heavier weight and 

accelerating their settling rate. From 4.4, both polymers showed no significant 

difference in reducing turbidity of the raw water with similar settling rate. However, 

0

1

2

3

4

5

0 5 10 15 20 25 30 35 40 45 50 55 60

Turbidity (NTU) 

Settling time (min) 

PACl
PACl with APAM
PACl with CPAM



 
 

 

73 

from Figure 4.4, the flocs from the mixture of PACl and APAM were larger than those 

from PACl and CPAM. This added a big advantage in the following separation step of 

the flocs for PACL/APAM over the PACL/CPAM system  (73). This may be because the 

anionic PAM neutralized the positive charge of PACl coagulants and helped them 

form the larger flocs that can be visible with agglomerate sizes in the range of 0.1 to 

2.0 mm (74). APAM was thus selected to be the flocculant for the conventional 

treatment process that required 45 minute of settling time to reduce the turbidity of 

blowdown water down to 0.41 NTU. 

 

 
Figure 4.4 Characteristic of floc formation at the first minute of settling step 

(a) PACl 150 ppm (b) PACl 150 ppm + CPAM 1.00 ppm 
(c) PACl 150 ppm + APAM 1.00 ppm 

 

  



 
 

 

74 

c) Effect of media filtration pretreatment 

When only filtration was used as the pretreatment for the raw water, the 

residual turbidity remained unchanged (see Table 4.2). It should be noted that the 

low value of turbidity (0.4 NTU) to meet the requirement for membrane separation 

process can already be achieved by coagulation and flocculation steps. However, the 

SDI value still exceeded the control value required by membrane separation process 

and it is of necessary to further complete the pretreatment with the multimedia 

filtration. Only when the combination of pretreatments using the multimedia filter 

after chemical pretreatment process, the pretreated water could meet feed water 

quality with low turbidity and low SDI value for membranes.  

 
Table 4.2 Raw and effluent water qualities from each pretreatment step.  

Parameter  
(unit)  

pH 
Turbidity 

(NTU) 
COD 

(mg/L) 
Hardness 
(mg/L) 

Silica 
(mg/L) 

SDI 

Required quality - <1.0 - - - <5 

Raw water  8.8±0.1 3.74±0.57 33±3 440±8 38±1 18.1±0.1 
Filtration  8.8±0.1 2.46±0.98 31±3 340±8 23±1 14.2±0.5 

PACl  8.2±0.1 0.64±0.08 23±1 447±5 25±2 19.1±0.1 

PACl + APAM  8.3±0.1 0.56±0.09 21±1 443±5 27±2 18.8±0.1 

PACl + CPAM  8.2±0.1 0.59±0.04 20±1 440±8 24±2 18.9±0.2 

PACl + Filtration  8.3±0.1 0.75±0.06 21±1 350±16 19±1 13.3±0.4 

PACl + APAM + 
Filtration  

8.3±0.1 0.41±0.05 20±1 452±2 25±3 4.1±0.5 

PACl + CPAM + 
Filtration  

8.2±0.1 0.42±0.04 21±1 445±4 24±1 4.5±0.3 



 
 

 

75 

Figure 4.5 shows the surface of used polymer filter (polyamide membrane 

with pore diameter at 0.45 µm) from SDI measurement of water from different 

pretreatments. For the raw blowdown water, the dark brown color was observed on 

the membrane filter (Figure 4.5 a), implying that the water contained high amount of 

suspended particles and colloidal. This raw water was not suitable for feeding to 

membrane separation process. When the water was pretreated by coagulation and 

flocculation chemical, the tiny particles are combined and settled out by gravity; this 

was clearly observed from the reduced observable cake-layer on the filter (Figure 4.5 

b). The membrane surface after pretreatment with coagulation/flocculation and 

multimedia filtration had a more whitish appearance, indicating less foulants 

remaining (Figure 4.5 c) and can be used for membrane pretreatment process.  

 



 
 

 

76 

 

Figure 4.5 Used filter from SDI test of raw water and water for pretreatment by  
(a) new membrane (b) after raw effluent, (c) after treatment by coagulation-

flocculation (APAM),  (d) after treatment by coagulation-flocculation (APAM) and 
multimedia filtration  

 

 

The results obtained for the pretreatment study showed that the 

combination of coagulation/flocculation (APAM) with multimedia filtration was the 



 
 

 

77 

most effective method that could pretreat raw water to meet the required quality of 

the feed for the NF/RO systems. 

 

4.2.2 Membrane pretreatment process 

For the membrane pretreatment, the large particles in blowdown water was 

filtrated out by 5 µm polypropylene pre-filter before the UF membrane filter tests. 

The UF experiment was carried out for 1 hour of operation time. Feed pressure was 

fixed at 3 barg and every ten minute sample was collected to check turbidity of 

permeate water. The result of flux and turbidity was shown in Figures 4.6 and 4.7. 

 

 

Figure 4.6 Operation flux of UF membranes 
 

0

20

40

60

80

100

0 10 20 30 40 50 60

Flux (L/hr.m2) 

Time (min) 



 
 

 

78 

 

Figure 4.7 Turbidity of treated water form UF membrane 

 

 
From Figure 4.6, at constant trans-membrane pressure the flux of treated 

water was relative stable at the average value around 65 L/hr.m2. In fact, for the 

longer operation, normally the gradual flux decline should be observed. Dow, the 

membrane producer, recommended to do membrane cleaning cycle to prolong the 

lifespan of the membrane by a short back-washing every 30 minutes and by 

chemical cleaning with liquid chlorine, HCl acid, and NaOH basis every 12 hour (75). 

Water samples after the membrane pretreatment step were collected and 

analyzed, as the result; average turbidity and SDI by prefilter is about 1.56 NTU and 

16.9. On the other hand, average turbidity and SDI of pre-treated water from the UF 

was only 0.24 NTU and 2.7, which was good enough as RO feed. However, other 

0.00

0.20

0.40

0.60

0.80

1.00

0 10 20 30 40 50 60

Turbidity (NTU) 

Time (min) 



 
 

 

79 

parameters like pH, COD, hardness and silica values were not changed. The water 

qualities after membranes pretreatment were summarized in Table 4.3. 

 

Table 4.3 Raw water and effluent water qualities from UF pretreatment membrane 

Parameter Raw water Pre-filter 
UF 

membrane 
Required 
quality 

pH 8.8±0.1 8.7±0.1 8.7±0.1 2-11 
Turbidity (NTU) 3.74±0.57 1.56±0.48 0.24±0.03 <1.0 

COD (mg/L) 33±3 30±1 30±1 - 

Hardness (mg/L) 440±8 440±2 441±5 - 
Silica (mg/L) 38±1 35±1 37±2 - 

SDI 18.1±0.1 16.9±0.1 2.7±0.5 < 5.0 
 

 

Compared to the conventional pretreatment, membrane pretreatment 

showed to be more efficient. Figure 4.8 shows the surface of used polymer filter 

from SDI measurement of the pretreated water from 5 micron pre-filter and UF filter. 

The membrane surface was quite clean with only small area of black droplets (Figure 

4.8 c), indicating only small amount of foulants remaining. 

 



 
 

 

80 

 

Figure 4.8 Used filter from SDI test of raw water and water for pretreatment 
by (a) new membrane (b) raw water effluent (c) after 5 micron pre-filter (d) 

after treatment by UF membrane 
 
 
 

4.3 NF/RO membrane treatment process 

Feed water for membrane process was synthesized to have the same 

composition as the pretreated water from the UF method. Two types of membranes, 



 
 

 

81 

NF and RO, were used and compared. Water flux of the membranes was measured 

under different operation pressures and was presented in Figure 4.9. The fluxes 

increased linearly with the increased operation pressure. The linear evolution of 

fluxes with the transmembrane pressure shows that Darcy’s law is valid (Equation 

3.7). This linear behavior is described by a slope which corresponds to water 

permeability. 

 

 

Figure 4.9 Effect of TMP on the permeate flux of pure water and tested water for NF 
and RO membrane 

 

 

y = 14.025x + 11.273 
R² = 0.9892 

y = 6.3516x + 3.5703 
R² = 0.9964 

y = 6.2463x + 2.6475 
R² = 0.9819 

y = 13.819x + 11.463 
R² = 0.9816 

0

20

40

60

80

100

120

1 2 3 4 5 6 7
Pressure (Bar) 

Pure water NF Pure water RO Tested water RO Tested water NF
Flux (L/m2.hr) 



 
 

 

82 

From Figure 4.9, the NF membranes exhibited higher permeate flux values to 

pure water compared to the RO membrane. The higher slope means the higher 

permeability characteristic, which generally indicates a high porosity. On the other 

hand, the lower slope value was obtained for the examined RO membrane, which is 

expected due to its denser selective layer. The molecular weight cut off (MWCO) of 

the investigated membranes and permeability values, which are proportional to the 

pores size of membranes, was given in Table 4.4.   

The rejection of the investigated membranes for synthesis water was plotted 

against the different trans-membrane pressures as shown in Figure 4.10. In RO, the 

salt rejection remained considerably constants with  increasing operating pressure, 

because the ion permeation is only a function of feed concentration and is 

independent of the operating pressure (76). On the other hand, in NF membrane the 

rejection increased gradually with the applied pressure. This could be explained by 

considering salts transport through the membrane as a result of diffusion and 

convection due to concentration and pressure gradients across the membrane. At a 

low operation pressure, diffusion contributes substantially to the salts transport 

resulting in a lower retention while increasing pressure, the salts transport by 

diffusion becomes relatively less important, so that salts retention is higher (77). 

 



 
 

 

83 

 

Figure 4.10 TDS rejection as a function of TMP for NF and RO membranes 
 

 

The RO membranes as expected showed the best performance on salts 

rejection with almost 98 %. For the NF membrane, 50 % of salts rejection was 

obtained; this because the MWCO of membrane is larger than diameter of salts. The 

RO membrane can be used to treat blowdown water from cooling tower in this 

power plant. Based on this result, the selected pressure for operating RO unit is 7 

bar.  

 

  

0
10
20
30
40
50
60
70
80
90

100

2 3 4 5 6
Tran Membrane Pressure (Bar) 

RO

NF

% TDS Rejection 



 
 

 

84 

Table 4.4 Values of MWCO and membrane permeability of the membranes  

Membrane  
Type 

MWCO* 
(Dalton) 

Membrane 
permeability 
(L/hr.m2.bar) 

TDS 
rejection 

(%) 

TDS of The 
Treated water 

(mg/L) 
NF  200  14.03 50.5 514 

RO 90  6.352 98.5 19 
*Values were obtained from the literature (40) 

 

From the data in Table 4.4, TDS 514 ppm of treated water from NF 

membrane was higher than TDS value of tap water quality in this power plant 

(around 200-300 ppm) and higher than criteria TDS for cooling tower make-up water, 

which should not be more than 500 ppm (34). Unlike the treated water from RO 

membrane, 19 ppm of TDS was achieved and can be used for further design  

 

Part II Decision making for selection the suitable pretreatment systems 

Several factors including removal efficiency, cost, and area require were taken 

into account in order to make the decision for the suitable and most economic pre-

treatment systems for the blowdown water pre-treatment unit. Figure 4.12 compares 

the steps required in conventional and membrane pre-treatment before being feed 

to the RO membrane. For conventional pretreatment, 150 ppm of PACl coagulant 

was dosed into the raw water and mixed through a baffle plates for 1 minute, and 

afterwards 1 ppm of APAM flocculant was added and kept mixing for 15 minute to 



 
 

 

85 

form dense flocs. The flocs was then allowed to settle in sedimentation clarifiers for 

1 hour. The clarified water was fed to the media filters with filtration rate of 8 

L/hour.m2, which was the recommended filtration rate for a media filter. 

In the case of UF system, the process started with 5 µm pre-filters for 

screening large particulate before UF membrane. The filtration flux of UF is 65 

L/hour.m2. Therefore, 17 of UF membrane modules (77 m2 per module) were 

required to treat 2000 m3 of blowdown water per day.  

 

 

Figure 4.11 Process diagram of conventional and membrane pretreatment 
 



 
 

 

86 

From the design flow rate, 2,000 m3/day of blowdown water from power 

plant, an economic analysis of the comparative conventionally versus membrane 

(UF) pretreated system for RO plant was evaluated. The cost data and economic 

analysis are summarized in Table 4.5 and 4.6, respectively. 

 

Table 4.5 Comparative cost for conventional and membrane pretreatment systems 
(The costs in this Table is 2016’s costs, See Appendix D)  

Pretreatment type Conventional UF 

Investment cost (Million Baht, MB)   
- Pre-filter - 0.39 

- Rapid mixer basin 1.79 - 

- Slow mixer basin 4.68 - 
- Sedimentation basin 5.13 - 

- Filtration system and chemical 
feed system 

21.2 - 

- Membrane cleaning equip. - 4.4 

- UF Membrane system - 28.19 
Total capital cost (MB)  32.80 32.98 

Fixed O&M cost (MB/year)   

- Materials 0.065 0.319 
- Media filter replacement 0.042 - 

- Membrane replacement - 0.376 
Variable O&M Cost (MB/year)   

- Energy 0.069 0.157 

- Chemical 0.997 0.080 
- Labor 0.082 0.133 

Total O&M Cost (Baht/year) 1.26 1.07 



 
 

 

87 

Table 4.6 Main design data and economic analysis for conventional and membrane 
pretreatment systems (See Appendix D) 

Pretreatment type Conventional UF 

Number of unit 1 1 
Train feed capacity (m3/day) 2,000 2,000 

Construction area (m2) 
- Rapid mixer basin 

     - Slow mixer basin 
- Sedimentation basin 
- Filtration unit 

 
2 
33 
35 
7 

 
- 
- 
- 

25 
Filtration flux  (L/hr.m2) 8 65 

Water losses (%) 6.6* 10** 

Train product capacity (m3/day) 1,868 1,795 

*Water losses through sludge discharged and backwash filter (52) 
** Water losses through sludge discharged and backwash filter (52) 

 

Capital cost 

The total investment in the 2,000 m3/day pretreatment plant was estimated 

to be 32.8 million Baht for the case where conventional filtration was used and 32.98 

million Baht for the plant used UF pretreatment. The total capital cost of UF system 

was only slightly higher than the conventional method (around 5% higher).  

 

Operation & Maintenance (O&M) costs 

From Tables 4.5 and 4.6, the total O&M cost of the conventional method was 

approximately 18% higher than those of UF system. The major O&M cost of the 



 
 

 

88 

conventional method was contributed to the chemicals, while for the UF system was 

to electricity  

 

Quality of treated water and the fluctuation of raw water quality 

UF system has exhibited its ability to constantly produce low turbidity (high 

quality) of filtrate in comparison to conventional method. The key feature of UF is its 

capability to control the permeate quality by pore size. However the major drawback 

of UF in large-scale application is membrane fouling which is tedious to control and 

likely to happen when turbidity of raw water is increased. The control turbidity for UF 

membrane should be less than 200 NTU (75). On the other hand, conventional 

pretreatment plants are settling the particles out of process and in the case of high 

turbidity of raw water, conventional pretreatment are preferred. However, the annual 

water quality of the power plant in this study is rarely fluctuated, so the UF 

pretreatment are preferred. 

 

Water loss and waste disposal 

Water losses are mainly due to sludge discharge, cleaning the filter media and 

UF membrane through backwash process. It has been reported in commercial-scale 

studies that water losses of UF membrane can be as high as 13.3% (78) to allow 

more frequent sludge discharge interval and backwash to alleviate membrane 



 
 

 

89 

fouling. On the other hand, the conventional system water losses are within the 

recommended level of less than 7% (79). 

However, sludge with chemical coagulant, aluminium, could lead to heavy 

metal accumulation in the environment and thus required further treatment and 

proper sludge management (80). This was considering one of the major 

disadvantages of the conventional system. 

 

Land required 

The land required for a UF plant operating at a membrane pretreatment was 

only 30% of the area needed for a system used a conventional pretreatment. For 

plants limited in size especially in the case of power plant located in a community 

area, membrane system was preferred. The fact that UF membrane price has been 

decreasing and smaller land requirements have made this treatment process very 

affordable to be implemented in large-scale 

 

The primary purpose of this study was to evaluate the sustainability of 

industrial-scale UF and conventional pretreatment systems in terms of commercial 

and environmental. The comparisons between both systems indicated that the UF 

system might eventually be more commercially viable than conventional systems. In 